



Main Laboratory Sassuolo

Centro di Ricerca, Sperimentazione, Consulenza e Controllo Qualità

Scandiano, 12/20/2018



Messrs **FLORIM CERAMICHE S.p.a.**

Via Canaletto, 24
41042 FIORANO MODENESE
(MO)

Confidential Test Report N. 5308/2018 /I

Our ref.num.: 23820
Date of request: 11/20/2018

Test Specimen

" Paver tile 60x60 cm marked:
Serie Stontech 4.0 formato 60x60 superficie R+PTV marchio Floor gres"

Source

Submitted to Laboratory by Client

Date Received

11/22/2018

Time of test execution

start: 12/18/2018 end: 12/18/2018

Test detail / method description / test procedure

" Determination of Slip resistance
Standard BS 7976-2:2002 Pendulum Testers"

The report relates only to the sample(s) tested. This report must not be reproduced in part without the written permission of Main Laboratory Sassuolo, nor used in any way as to lead to misrepresentation of the results or their implications.

Page 1 of 2

Mod. P200/I rev.01



Confidential Test Report N. 5308/2018 /I

Page 2 of 2

Date 12/20/2018

FLORIM CERAMICHE S.p.a.

Test specimen

" Paver tile 60x60 cm marked:

Serie Stontech 4.0 formato 60x60 superficie R+PTV marchio Floor gres"

DETERMINATION OF SLIP RESISTANCE
Standard BS 7976-2:2002 Pendulum Testers

Sample n°	Operative conditions: dry			Operative conditions: wet		
	Direction			Direction		
	Horizontal	Vertical	Diagonal	Horizontal	Vertical	Diagonal
1	56	57	59	44	43	43
2	59	57	60	44	44	44
3	57	56	60	47	41	45
4	57	60	60	43	46	47
5	59	59	59	45	46	47
Average	58	58	60	45	44	45

Average of 15 dry values: 59

Average of 15 wet values: 45

Operative conditions:

Test temperature: 20 °C

Type of used slider material: Four S



THE DIRECTOR
(M.L. Simioli)

Mod. P200/I rev.01